
000 EXAMPLE:
Component Parts (Small #) Are Included 
When Ordering The Assembly (Large #).	

MILWAUKEE TOOL l www.milwaukeetool.com
13135 W. LISBON RD., BROOKFIELD, WI 53005

Drwg. 1

BULLETIN NO.
PN0004992SERVICE PARTS LIST

CATALOG NO.

REVISED BULLETINSPECIFY CATALOG NO. AND SERIAL NO. WHEN ORDERING PARTS

4 Gallon (15 L) Sprayer Tank Assembly 
SERIAL NO. 

DATE
Mar. 2025

WIRING INSTRUCTION
R09A

 

49-16-19PS
	 FIG.	 PART NO.	 DESCRIPTION OF PART	 NO. REQ.
	 35	 05-78-0024	 M5 x 10mm Pan Hd. T-25 Machine Screw	 (6)
	 36	 42-52-8514	 Pump Cover	 (1)
	 37	 14-37-8488	 Formed Hose, Tank to Pump, No Adapter	 (1)
	 38	 42-68-3985	 18mm Constant Tension Clamp	 (4)
	 39	 ---------------	 Tank Hose	 (1)
	 40	 ---------------	 Tank Bottom Connector	 (1)
	 41	 43-31-8524	 Bottom of Tank Filter	 (1)
	 42	 31-01-4198	 ESB Strainer	 (1)
	 43	 ---------------	 Measuring Cup	 (1)
	 44	 ---------------	 M4 x 16mm Pan Hd. ST T-15 Screw	 (3)
	 45	 ---------------	 Lid Gasket	 (1)
	 46	 ---------------	 Tank Lid Mini Valve	 (1)
	 47	 ---------------	 Tank Lid	 (1)
	 48	 05-81-0066	 M4 x 16mm Pan Hd. ST T-15 Screw	 (3)
	 49	 22-38-4578	 Strain Relief Clamp	 (1)
	 50	 ---------------	 Pump Adapter Sub-Assembly	 (1)
	 51	 ---------------	 Spray Wand Kit	 (1)
	 52	 ---------------	 Measuring Cup Bracket	 (1)
	 53	 42-51-7985	 Tank	 (1)
	 55	 05-81-1070	 M4 x 12mm Pan Hd. T-20 Machine Screw	 (4)
	 56	 ---------------	 Fan Nozzle Sub-Assembly	 (1)
	 57	 ---------------	 Stickers (Pack of 6, Not Shown)	 (1)
	 58	 12-20-7341	 Service Nameplate	 (1)
	 59 	 10-22-1972	 Warning Label	 (1)
	 62	 ---------------	 Spray Tube Tip O-Ring (Large)	 (1)
	 63	 ---------------	 Spray Tube Tip O-Ring (Small)	 (1)
	 70	 44-78-0515	 Pesticide Pump Service Assembly	 (1)
	 71	 45-66-0749	 Tank Outlet to Pump Inlet Hose Service Kit  	 (1)
	 72	 14-46-0743	 Pump Cover Service Assembly	 (1)
	 73	 42-92-4145	 Lid Service Assembly	 (1)
	 74	 43-31-7205	 Filter Hose Service Assembly	 (1)
	 75	 49-16-2804	 Replacement Wand Service Assembly	 (1)
	 84	 43-44-7569	 Gasket Service Kit (See Service Note)	 (1)
	 85	 14-46-0753	 Long Wand Service Assembly (Not Shown)	 (1)
	 86	 34-40-1561	 Spray Tube Tip O-Ring Service Kit	 (1)	
 	  	

58

47

45

46

52

44
(3x)

43

42

53

38
(4x)

39

40

41

37

50

55
(4x)

49 48
(3x)

51

56

36

35
(6x)

59

37 38
50 5570

38
3971

 2  35 36
37 38 5072

43 44 45 46
47 52 5973

63

62

62 
6386

38 39
40 4174

33 45
54 6384

Note: 
Gasket Service Kit 
(84) contains three 
gaskets and a foam 
piece. Lid Gasket 
(45) is utilized in this 
Tank Assembly. The 
other two gaskets 
and Foam Piece are 
used on the 
Powered Base.



SCREW TORQUE SPECIFICATIONS
					          								       SEAT TORQUE
	 FIG.	 PART NO.	 DESCRIPTION OF FASTENER	   		  WHERE USED	 (lb-in) 			 (kgf-cm)				  
 	
	 35	 05-78-0024	 M5 x 10mm Pan Hd. T-25 Machine Screw		 Pump Cover	 15.6±1.7				   18±2
	 44	 05-81-0066	 M4 x 16mm Pan Hd. ST T-15 Screw			  Measuring Cup Bracket	 2.6±0.4				   3±0.5
	 48	 05-81-0066	 M4 x 16mm Pan Hd. ST T-15 Screw			  Strain Relief Clamp	 6.0±0.8				   7±1
	 55	 ---------------	 M4 x 12mm Pan Hd. T-20 Machine Screw		 Pump Cover and Pump Adapter	 10.4±1.3				  12±1.5
	 Nut 2	 ---------------	 Nut #2			   Spray Wand Kit	 23.8±2.1				  27.5±2.5

Bottom View
Pump Cover (36) and Pump Adapter (50)

Back View
Pump Cover

Front View
Pump Cover (36) and Tank (53)

Bottom View
Measuring Cup Bracket (52)

55 55

55 55

48

Nut #2

35 35

35 35

35 35

44
44

44


